Lcd Module Disassembly Process; Lcd Module Disassembly Flowchart - Acer Aspire 4330 Service Manual

Hide thumbs

Advertisement

Table of Contents

LCD Module Disassembly Process

LCD Module Disassembly Flowchart

Screw List
Step
LCD Bezel
Inverter Board
Camera Module
LCD Panel
LCD Brackets
94
Remove
Inverter Board
LCD Panel
Remove
LCD FPC Cable
Remove
Left/Right LCD
Bracket
Screw
M2.5*5 (NL)
4
M2.5*5 (NL)
1
M2*3 (NL)
2
M2.5*5 (NL)
2
M2*3 (NL)
8
Remove LCD
Panel from Main
Unit before
proceeding
Remove
LCD Bezel
Remove
Camera Module
Remove
LCD Panel
LCD
Assembly
Remove
Antennas
Remove
Internal
Microphone
Quantity
Color
Black
Black
Black
Black
Black
Part No.
86.AR102.002
86.AR102.002
86.AR102.004
86.AR102.002
86.AR102.004
Chapter 3

Hide quick links:

Advertisement

Table of Contents
loading

  Also See for Acer Aspire 4330

  Related Manuals for Acer Aspire 4330

Table of Contents